




City of St. Charles 
2024 Water Utility Master Plan 
Table of Contents 
 

 

TC-1 | P a g e  

TABLE OF CONTENTS 
SECTION PAGE 

Executive Summary 

1. Introduction and Background 

1.1. General Background ................................................................................................................... 1-1 
1.2. Existing Distribution System ...................................................................................................... 1-2 
1.3. Existing Supply, Treatment and Storage Infrastructure ............................................................. 1-3 
1.4. Water System Operation ........................................................................................................... 1-3 
[...]
shows the technologies used in membrane filtration softening. 

 
A significant challenge associated with membrane softening is the high level of reject water produced. 
Contemporary reverse osmosis systems reject approximately 20% of water that enters the system. This is 
a challenge particularly for the Wells #7 and 13 for the City of St. Charles, where the reject water would 
typically be tributary to the West Side Wastewater Treatment Plant, which currently lacks the capacity to 
handle the reject water that would be produced by reverse osmosis at these wells. Therefore, reject from 
a Well #7/13 reverse osmosis facility may need to be pumped to one of the Main WWTP tributary basins.  
 



City of St. Charles 
2024 Water Utility Master Plan 
Section 6 – Analysis of Water Supply, Treatment, and Storage Alternatives 
 

6-33 | P a g e  

Recently the City has discussed potentially expanding the existing West Side Wastewater Treatment Plant. 
If an expansion project is on the horizon for the West Side Facility, the City could increase the proposed 
capacity to include the reject water from the membrane softening process. Conversely, membrane 
filtration is an attractive alternative for the City of St. Charles as the process removes chlorides from 
influent water. Chloride waste from softening is one of the primary concerns for the City, so an alternative 
utilizing membrane softening could effectively address this concern. 
 
If the City were to implement city-scale water softening, the most economical means would be through 
regional treatment facilities for the shallow wells; Well #7/13 WTP and Well #9/11 WTP. Conceptual 
opinions of probable cost, and layouts were developed for each of these alternatives.  

The capital cost of a common Well #9/11 reverse osmosis facility is approximately 18% higher than a 
common Well #7/13 facility would be, because the first stage of pressure filtration already exists for Well 
#7/13 at the Oak Street WTP. Additionally, it is anticipated that a common Well #9/11 facility site along 
Route 25 would require additional raw water transmission main from each well to the treatment plant.  
The conceptual site for the Well #9/11 facility is on the west side of Route 25, north of the Q Center. 

  



City of St. Charles 
2024 Water Utility Master Plan 
Section 6 – Analysis of Water Supply, Treatment, and Storage Alternatives 
 

6-34 | P a g e  

 

 

 

 

 

 

 

 

 

 

 

 

Figure 6-3: Well #7/13 Reverse Osmosis Treatment Facility 

 

 

 

 

 

 

 

 

 

 

 

 

Figure 6-4: Well #9/11 Reverse Osmosis Treatment Facility 

 



City of St. Charles 
2024 Water Utility Master Plan 
Section 6 – Analysis of Water Supply, Treatment, and Storage Alternatives 
 

6-35 | P a g e  

Well #7/13 Reverse Osmosis Softening at Common Plant 

Description       Total Probable Cost 

SUMMARY 

LAND ACQUISITION       $400,000  

GENERAL CONDITIONS       $4,460,505  

SITEWORK       $3,038,020  

INDUCED DRAFT AERATOR       $300,300  

RAW WATER RESERVOIR       $2,687,100  

PRESSURE FILTRATION FOR WELL #7       $7,935,981  

MEMBRANE SYSTEM       $10,171,813  

FINISHED WATER RESERVOIR       $2,687,100  

SUBTOTAL CONSTRUCTION $31,690,000  

CONTINGENCY @ 20% $6,338,000  

ENGINEERING & ADMINISTRATION @ 15% $5,704,200  

PROBABLE PROJECT COST: $43,740,000  

 
 

Well #9/11 Reverse Osmosis Softening at Common Plant 

Description       Total Probable Cost 

SUMMARY 

LAND ACQUISITION       $400,000  

GENERAL CONDITIONS       $5,271,233  

SITEWORK       $4,463,921  

WELL #9 & 11 TO WATER PLANT       $3,682,476  

INDUCED DRAFT AERATOR       $300,300  

RAW WATER RESERVOIR       $2,688,400  

PRESSURE FILTRATION       $7,923,337  

MEMBRANE SYSTEM       $10,227,501  

FINISHED WATER RESERVOIR       $2,688,400  

SUBTOTAL CONSTRUCTION $37,650,000  

CONTINGENCY @ 20% $7,530,000  

ENGINEERING & ADMINISTRATION @ 15% $6,777,000  

PROBABLE PROJECT COST: $51,960,000  

 
  



City of St. Charles 
2024 Water Utility Master Plan 
Section 6 – Analysis of Water Supply, Treatment, and Storage Alternatives 
 

6-36 | P a g e  

Hardness Treatment Summary 

The City has evaluated community-scale water softening a number of times over the past 20 years. Due 
to footprint, capital cost, or regulatory concerns, the viable alternatives have been reduced to ion-
exchange or membrane separation (RO) softening. While ion-exchange has a significantly lower capital 
cost, it runs the risk of exceeding future chlorides water quality standards if less than 80% of residential 
softening is eliminated. This high level of residential reduction in use may provide to be very difficult to 
achieve as some residents may elect to further soften water below the municipal target of 150 mg/L. 
Reverse osmosis, on the other hand, has a higher capital cost but will remove hardness and other 
contaminants very effectively.  
 
6.2.4. Radium Removal 

The City currently operates radium removal facilities at 
Well #8/Ohio Ave WTP, and Well #3/4 WTP. Both of 
these facilities utilize parallel ion-exchange and HMO 
filtration for radium removal. The ion-exchange 
portion of the process also provides hardness removal, 
allowing the City to produce softer water while 
complying with radium requirements. Similar to ion-
exchange for softening, the cationic resins within the 
vessels exchange positively charged sodium ions 
bound to the resin for the positively charged radium 
ions. The resin is regenerated by brining and 
backwashing, resulting in a waste rate of 3- 4% of 
forward flow. The hardness and radium are discharged 
to the sanitary sewer system. The HMO process is a 
adsorption and filtration technology. HMO (hydrous 
manganese oxide) is injected as slurry into the raw 
water; radium adheres to the HMO particles, which are 
then removed through filtration. 
 
If the City elects to drill a new deep well, it is 
anticipated that a treatment facility with parallel 
IEX/HMO processes, similar to Wells #3/4/8, would be 
implemented. A conceptual opinion of probable cost 
for this supply treatment is included below. This 
estimate does not include the drilling of the well, pump, associated utilities, and site work, which can be 
found in Section 6.1. The following sub-sections 6.2.6 and 6.2.7 provide alternatives for wholistic supply 
and treatment which include both the supply costs from Section 6.1 and these treatment costs within 
Section 6.2. 
 
 
 



City of St. Charles 
2024 Water Utility Master Plan 
Section 6 – Analysis of Water Supply, Treatment, and Storage Alternatives 
 

6-37 | P a g e  

Radium Removal for New Deep Well Supply 

Description       Total Probable Cost 

SUMMARY 

GENERAL CONDITIONS 1 Lump Sum $1,810,000  $1,810,000  

12" TRANSMISSION MAIN 150 Lin. Ft $450  $67,500  

SITE WORK 1 Lump Sum $350,000  $350,000  

RADIUM REMOVAL FACILITY 1 Lump Sum $6,800,000  $6,800,000  

SUBTOTAL CONSTRUCTION: $9,027,500  

CONTINGENCY @ 20%: $1,805,500  

ENGINEERING & ADMIN @ 15%: $1,624,950  

PROJECT TOTAL: $12,458,000  

 
6.2.5. Iron / Manganese Removal 

The City currently operates a common iron and manganese removal facility for shallow Well #7 & 13 at 
the Oak Street WTP. The treatment process includes horizontal pressure filters comprised of anthracite 
and Greensand Plus media. Chemical pre-treatment of the raw water includes chlorination with sodium 
hypochlorite, as well as sodium permanganate. These chemicals assist in the oxidation process of iron and 
manganese. These metals oxidize upstream and within the filter, with the Greensand media acting as a 
catalyst to expedite the oxidation reaction. Oxidized iron and manganese is precipitated and removed 
across the media, allowing the filtered effluent to travel through the filters and out.  

If the City elects to drill a new shallow well for additional water supply, it is anticipated that the treatment 
process and structure would be modeled off the Well #7/13 Oak Street WTP to maintain consistency in 
technologies and operations. A conceptual opinion of probable construction cost for the treatment facility 
is included below. Similar to the radium removal treatment, this does not include the drilling of the well, 
pump, or associated utilities which can be found in Section 6.1. 

Iron/Manganese Removal for New Shallow Well Supply 

Description       Total Probable Cost 

SUMMARY 

GENERAL CONDITIONS 1 Lump Sum $1,560,000  $1,560,000  

12" TRANSMISSION MAIN 150 Lin. Ft $450  $67,500  

SITE WORK 1 Lump Sum $350,000  $350,000  

PRESSURE FILTRATION FACILITY 1 Lump Sum $5,800,000  $5,800,000  

SUBTOTAL CONSTRUCTION: $7,777,500  

CONTINGENCY @ 20%: $1,555,500  

ENGINEERING & ADMIN @ 15%: $1,399,950  

PROJECT TOTAL: $10,733,000  



City of St. Charles 
2024 Water Utility Master Plan 
Section 6 – Analysis of Water Supply, Treatment, and Storage Alternatives 
 

6-38 | P a g e  

6.2.6. Water Treatment Alternative #1 – Independent Treatment 

The City will be required to complete treatment upgrades in order to recapture well capacity, comply with 
future regulatory requirements, provide improved water quality, and expand water production capacity 
to meet community growth. These needs vary in urgency and priority, however all will likely be required 
to be completed within the 20-year planning period.  

The first alternative for long-term water treatment considers each of the improvements separately; PFAS 
removal at Well #9/11, ammonia removal at Well #11, softening at Well #9/11, and radium removal at a 
new deep well. For this alternatives, the following treatment processes were selected: 

• Well #9/11 PFAS Removal – Granular activated carbon (GAC) was selected as the preferred 
solution for this alternative as it is a proven technology with solid waste stream and lower capital 
cost compared to ion-exchange or reverse osmosis.  

• Well #11 Ammonia Removal – Biofiltration was selected for this alternative as it does not risk 
disinfection byproducts as breakpoint chlorination would, and has a significantly smaller footprint 
and lower capital cost than reverse osmosis.  

• Well #9/11 Hardness Removal – Ion-exchange treatment was selected for this alternative to 
provide softening at a common facility. It is recommended that the City consider construction of 
a single softening facility at a common Well #9/11 site. A common facility at Well #9/13 with 
capacity of 3,000 gpm would be able to provide approximately 4.3 MGD of softened water. 
Coupled with the existing capacity of Well #3/4/8 which are already softened, the City’s total 
softened water capacity would be roughly 5,500 gpm or 7.9 MGD. This would be further expanded 
with the completion of the Well #8 Expansion & Rehabilitation project. Therefore, the City may 
be able to provide the average daily demand as primarily softened water with the construction of 
only one softening facility. In order to convey this flow from a common Well #9/11 facility, 
transmission main upgrades discussed in Section 4 would likely need to be completed as well.  

• New Deep Well Radium Removal – Parallel ion-exchange and HMO filtration were selected as the 
preferred radium removal technologies for this alternative, matching existing City facilities.  

 
The table below reflects the total conceptual opinion of probable cost for the completing the treatment 
upgrades identified above as independent processes.  

Water Treatment Alternative #1 - Independent Treatment 
Description       Total Probable Cost 

SUMMARY 

WELL #9 PFAS REMOVAL - GRANULAR ACTIVATED CARBON WTP $18,342,000  

WELL #11 AMMONIA REMOVAL - BIOFILTRATION WTP $11,679,000  

WELL #9/11 HARDNESS REMOVAL - ION EXCHANGE WTP $18,280,000  

NEW DEEP WELL RADIUM REMOVAL - ION EXCHANGE / HMO WTP $12,458,000  

ALTERNATIVE #1 TOTAL: $60,759,000  



City of St. Charles 
2024 Water Utility Master Plan 
Section 6 – Analysis of Water Supply, Treatment, and Storage Alternatives 
 

6-39 | P a g e  

Water Quality Goals, MCLs, & SMCLs

W
el

l N
o.

 

W
el

l N
o.

 3

W
el

l N
o.

 4

W
el

l N
o.

 8

W
el

l N
o.

 7

W
el

l N
o.

 9

W
el

l N
o.

 1
1

W
el

l N
o.

 1
3 

Contaminants (units in mg/L unless noted otherwise below)

Hardness (Ca2+, Mg2+) 140 140 140 140 140 140 140
Iron -Fe2+ (soluble) 0.3 0.3 0.3 0.3 0.3 0.3 0.3

Manganese Mn2+ (soluble) (µm/L) 50 50 50 50 50 50 50
Iron Oxides - FeO, Fe(OH)3 (Insoluble, Fully Oxidized) ND ND ND ND ND ND ND

Manganese Oxides- MnO, Mn(OH)2) (Insoluble, Fully Oxidized) (µm/L) ND ND ND ND ND ND ND
Radium (Combined Ra226/Ra228)(piC/L) 5 5 5 5 5 5 5

Ammonia / Ammonium (NH3, NH4+)(as N) 0.1 0.1 0.1 0.1 0.1 0.1 0.1
Nitrate(NO3-)(as N) 10 10 10 10 10 10 10

Shorter-chain PFAS Compounds (PFBA, PFHxA, PFBS, PFHxS, etc.)
Perfluorohexanesulfonic acid (PFHxS) (ppt) ND ND ND ND ND ND ND

Perfluorobutanesulfonic acid (PFBS) and its related compound potassium-PFBS (ppt) ND ND ND ND ND ND ND
Hexafluoropropylene dimer acid (HFPO-DA) and its ammonium salt (ppt) ND ND ND ND ND ND ND

Longer-chain PFAS Compounds (PFOS, PFOA, PFNA, etc.) ND ND ND ND ND ND ND
Perfluorooctanoic acid (PFOA) (ppt) ND ND ND ND ND ND ND

Perfluorooctanesulfonic acid (PFOS) (ppt) ND ND ND ND ND ND ND
Perfluorononanoic acid (PFNA) (ppt) ND ND ND ND ND ND ND

Not Detected/Below Level of Concern
No/Insufficient Sample Data

LEGEND - Contaminants Levels
Detected

6.2.7. Water Treatment Alternative #2 – Regional Treatment 

Due to the complexity of operating separate treatment facilities and processes to accomplish all of the 
City’s water treatment goals, the feasibility of a single common facility was reviewed. Each of the 
technologies reviewed are capable of removing multiple contaminants in varying efficiencies. To 
determine whether a common process could provide treatment for several contaminants simultaneously, 
the detected contaminant levels across all wells were reviewed against their respective water quality 
goals, summarized in the tables below.  

   

 

   

 

 

Detected Contaminant Levels

W
el

l N
o.

 

W
el

l N
o.

 3

W
el

l N
o.

 4

W
el

l N
o.

 8

W
el

l N
o.

 7

W
el

l N
o.

 9

W
el

l N
o.

 1
1

W
el

l N
o.

 1
3 

Contaminants (units in mg/L unless noted otherwise below)

Hardness (Ca2+, Mg2+) 250 240 260 530 450 530 430
Iron -Fe2+ (soluble) 0.19 0.17 0.028 2.7 0.01 0.32 1.4

Manganese Mn2+ (soluble) (µm/L) 5.2 4.7 3.4 50 16 130 50
Iron Oxides - FeO, Fe(OH)3 (Insoluble, Fully Oxidized) 0.17

Radium (Combined Ra226/Ra228)(piC/L) 10.92 10.44 11.99
Ammonia / Ammonium (NH3, NH4+)(as N) 0.43 0.45 0.52 0.22 0.075 0.62 0.12

Nitrate(NO3-)(as N) 0.3
Shorter-chain PFAS Compounds (PFBA, PFHxA, PFBS, PFHxS, etc.)

Perfluorohexanesulfonic acid (PFHxS) (ppt) 2.3
Perfluorobutanesulfonic acid (PFBS) and its related compound potassium-PFBS (ppt) 3.2 2.7 3.6

Hexafluoropropylene dimer acid (HFPO-DA) and its ammonium salt (ppt)
Longer-chain PFAS Compounds (PFOS, PFOA, PFNA, etc.)

Perfluorooctanoic acid (PFOA) (ppt)
Perfluorooctanesulfonic acid (PFOS) (ppt) 2.3

Perfluorononanoic acid (PFNA) (ppt)

    
  

   



City of St. Charles 
2024 Water Utility Master Plan 
Section 6 – Analysis of Water Supply, Treatment, and Storage Alternatives 
 

6-40 | P a g e  

 LEGEND - Treatment Alternatives
Effective Treatment
Ineffective Treatment

Each of the contaminants present were then listed in a matrix to visually represent the most effective 
treatment for multiple contaminants. 28 treatment processes and technologies were reviewed, which are 
shown in the tables below. Green boxes indicated effective treatment for a particular contaminant, 
orange indicated ineffective or not established as a full-scale technology for a given parameter.   

 

 

Master Treatment Alternatives Matrix

Tr
ea

tm
en

ts
 &

 T
re

at
m

en
t A

lte
rn

at
iv

es

By
pa

ss
/B

le
nd

in
g

*G
ra

nu
la

r A
ct

iv
at

ed
 C

ar
bo

n 
Ab

so
rp

tio
n 

(N
on

-
re

ge
ne

ra
tiv

e)

**
Po

w
de

re
d 

Ac
tiv

at
ed

 C
ar

bo
n 

(P
AC

) A
bs

or
pt

io
n 

+ 
Fi

ltr